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This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its
Client. Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no
liability to any party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned
by the use of this report. Only the Client is authorized to permit copying or distribution of this report and then only in its
entirety. Any use of the Intertek name or one of its marks for the sale or advertisement of the tested material, product or
service must first be approved in writing by Intertek. The observations and test results in this report are relevant only to the
sample tested. This report by itself does not imply that the material, product, or service is or has ever been under an Intertek
certification program.
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This test report for represents the results of our evaluation of the above referenced product(s) to the
requirements contained in the following standards:

TEST METHODS AND STANDARDS

Refer to the next following Pages.

Issue Date:

Dear  Sir,

Applicant:

Applicant Address:

Attn:

Paneltek Cladding PTE. LTD

60 Paya Lebar Road,#11-01 Paya Lebar Square 409051 Singapore

Zanhao xu

SUBJECT: Performance testing
<<Terrecotta>>

Manufacturer
Name:

Jiangsu Paneltek Ceramic Co. Ltd

Manufacturer
Address:

No.6 Tong Li Road,Dingshu Ceramic Industrial Park,Yixing,Jiangsu, P.R.China

Attn: Zanhao xu

Test lab address: Room 4103 & 4203, No. 63, Punan Road, Huangpu District, Guangzhou,
Guangdong Province, China

S200714117-001 T22 Paneltek
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If related to subcontract, the remark* for the test items conducted by a subcontractor.

Using fibre-reinforced cement board as substrate, hold the sample and substrate against the specimen
support frame by using the specimen clamping ring. Have joint in the specimen.

Mounting or fixing method for test sample:

0
Smoke developed index (Range 0 to 10) 3

0
Spread of flame index (Range 0 to10) 0

Note: N/I=Not ignition ; N/A=Not Applicable ;

Regulatory Indices:
Items Regulatory Indices

Smoke release, lg D
Ignition specimen --- ---

Non-ignition
specimen

-1.2881 0.0244

--- ---

0.0515 0.0028

Ignition specimenMaximum optical density,
D (m-1) Non-ignition

specimen

Flame propagation time, (s) NA NA

Heat release integral, (Kj/m2) NA NA

The mean values and standard errors:
Items Mean value Standard error

Ignition Time, (min) NI NA

Ignitability index (Range 0 to 20)

Heat evolved index (Range 0 to 10)

1
Appearance
Check

Visual check on sample as received, the
sample shall be sound and free of
visible defect.

Intact -

No. Test Item Test Parameter Test Result Verdict

 Test Items, Method and Results

Test Report

Intertek Report No. 200714117GZU-003Issue Date: 8/6/2020

Test results for AS/NZS 1530.3:1999

2 *Fire Test

Test method: AS/NZS 1530.3:1999;
Preconditioning: 20±2° C, 65±5%RH, 7d;
Exposed surface: Stripe surface;

Refer to test results -
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A1. Face view of sample A2. Back view of sample
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REPORT AUTHORIZED
When signed with physical or electronic signature, the contents of this report have been prepared and
approved per Intertek's quality process in accordance with ISO 17025.
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